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PARTS Guide BNT-40

No. | Part No. Description Qty.
1 BNT-40-01 Hex Bolt M3x 12 1
2 BNT-40-02 Hex Bolt M3 X6 12
3 BNT-40-03 Cover Plate 1
4 BNT-40-04 Rubber Base 1
606 | BNT-40-606 | Wire Guide B 1
6 BNT-40-06 Connecting Plate 1 2
7 BNT-40-07 Cutter 1
642 | BNT-40-642 | Fixed Cutter 1
10 BNT-40-10 Wire Guide A 1
11 BNT-40-11 Torsion Spring 1 1
12 BNT-40-12 E-Ring 4 5
13 BNT-40-13 Cutter Lever B 1
616 | BNT-40-616 | Arm A unit 1
15 BNT-40-15 Cutter Lever A 1
16 BNT-40-16 Fixing Pin 1
17 BNT-40-17 Shaft Screw 1
18 BNT-40-18 Cutter Lever C 1
19 BNT-40-19 Connecting Rod 1 1
20 BNT-40-20 Inner Hex Locking Screw 2
M2.5x3

21 BNT-40-21 Hex Bolt M3X 10 3
22 BNT-40-22 E-Ring 2.5

23 BNT-40-23 Filler Piece 1
24 BNT-40-24 Leaf Spring 1
25 BNT-40-25 Pan-head Screw M2Xx4 2
613 | BNT-40-613 | Arm A unit Assy 1
27 BNT-40-27 Pipe 1
614 | BNT-40-614 | Wire Guide A Assy 1
629 | BNT-40-629 | Leaf Spring Pin 1.8X5.5 1
643 | BNT-40-643 | Twister Assy 1
31 BNT-40-31 Sleeve Guide 1
32 BNT-40-32 Hex Screw M3 X4 2
33 BNT-40-33 Cutting Ring Guide 1
34 BNT-40-34 Cutting Plate 1
35 BNT-40-35 Tip Axis Guide Assy 1
36 BNT-40-36 Hook 2
608 | BNT-40-608 | Fixing Axis 2
38 BNT-40-38 Key A 2
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618 | BNT-40-618 Sleeve A 1
40 BNT-40-40 Tip Axis B 1
41 BNT-40-41 Key B 2
42 BNT-40-42 Comp. Spring 1 1
640 | BNT-40-640 Tip Axis A 1
641 | BNT-40-641 Pin 1 2
45 BNT-40-45 Comp. Spring 2 1
47 BNT-40-47 Bumper 1
48 BNT-40-48 C-ring 20 1
49 BNT-40-49 Internal Gear 1
50 BNT-40-50 Bearing 1
51 BNT-40-51 Planet Gauge Unit 1
52 BNT-40-52 Pin 5 1
53 BNT-40-53 Planet Gear 4
54 BNT-40-54 Gear Press Wheel 1
55 BNT-40-55 Sun Gear Unit 1
57 BNT-40-57 Motor Fixing plate 1
58 BNT-40-58 Motor 550-R2 1
59 BNT-40-59 Motor 550-R2 Assy 1
60 BNT-40-60 Countersunk screw M2 X4 1
61 BNT-40-61 Magnetic Plate 1
62 BNT-40-62 Route PWB Unit 1
63 BNT-40-63 Pan-head Screw ST2.2X6 5
69 BNT-40-69 Spring Washer 3 2
71 BNT-40-71 Hex Bolt M3 X8 5
73 BNT-40-73 E-Ring 2 4
89 BNT-40-89 Curl Guide 1
90 BNT-40-90 Curl Guide Spring 1
91 BNT-40-91 Stopper Shaft 1
92 BNT-40-92 Curl Guide Assy 1
96 BNT-40-96 SS Hex Bolt M3x12 1
98 BNT-40-98 Spring Washer 4 1
99 BNT-40-99 Washer 2 1
101 | BNT-40-101 Hex Bolt M4X 16 1
102 | BNT-40-102 Release Lever 1
103 | BNT-40-103 Comp.Spring 3 1
104 | BNT-40-104 Hollow Pin 1 1
105 | BNT-40-105 Washer 3
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No. | Part No. Description Qty.
106 | BNT-40-106 | Feeding Gear Bl 1
107 | BNT-40-107 | Nut M3(T 2.4) 2
610 | BNT-40-610 | Partition Plate 1
109 | BNT-40-109 | Feeding Gear A 1
111 [ BNT-40-111 | Conecting Plate Unit 1
112 | BNT-40-112 Motor 540-R2 1
114 | BNT-40-114 | Feeding Gear B2 1
115 | BNT-40-115 Step Pin 1 1
116 | BNT-40-116 | Release Lever Assy 1
117 | BNT-40-117 | Wire Guide C 1
118 | BNT-40-118 Feeding PWB unit 1
120 | BNT-40-120 | Motor 540-R2 Assy 1
122 | BNT-40-122 | Reel Guide 1
123 | BNT-40-123 Joint Reel Magazine 1
124 | BNT-40-124 Window 1
125 | BNT-40-125 | Nut M3 (T4) 1
127 | BNT-40-127 | Strength Plate 1
128 | BNT-40-128 | Hollow pin 6 1
129 | BNT-40-129 | Cross head tapping screw 1
ST2.2 X 7
130 | BNT-40-130 Hollow Pin 3 2
131 | BNT-40-131 Nut M3 8
132 | BNT-40-132 | Hex Bolt M3 X8 4
611 | BNT-40-611 | Cover L Unit 1
134 | BNT-40-134 Step Pin 2 1
135 | BNT-40-135 | Release Stopper 1
136 | BNT-40-136 | Comp. Spring 4 2
137 | BNT-40-137 | Reel Stopper 1
139 | BNT-40-139 | Reel Stopper Assy 1
140 | BNT-40-140 Frame L 1
141 | BNT-40-141 Frame L Assy 1
143 | BNT-40-143 Fixing Plate 1 1
144 | BNT-40-144 | Fixing Plate 2 1
147 | BNT-40-147 Motor 540-R2 PWB Unit 1
148 | BNT-40-148 | Trigger Switch 1
153 | BNT-40-153 | Trigger Lock 1
154 | BNT-40-154 | Comp. Spring 5 1
155 | BNT-40-155 | Trigger 1
156 | BNT-40-156 | Sensor PWB D Unit 1
158 | BNT-40-158 | Jaw 1
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159 | BNT-40-159 | Switch Lever Block 1
160 | BNT-40-160 | Jaw Pin 1
161 | BNT-40-161 Pin 4 1
162 | BNT-40-162 | Switch Lever 1
163 | BNT-40-163 | Torsion Spring 4 1
165 | BNT-40-165 | Pan-head Screw ST3X8 4
167 | BNT-40-167 | Electrode Plate 2
168 | BNT-40-168 | Electrode Block 1
612 | BNT-40-612 | Cover P Unit 1
172 | BNT-40-172 Hex Bolt M3X 16 1
173 | BNT-40-173 Hex Bolt M3 X 14 8
617 | BNT-40-617 Main PWB Unit 1
175 | BNTLI-300 Li-ion Battery 1
179 | BNT-40-179 | Pan Head Screw M3 X5 1
181 | BNT-40-181 Step Pin 3 1
182 | BNT-40-182 | Torsion Spring 5 1
183 | BNT-40-183 | Rubber Washer 1
184 | BNT-40-184 | Motor Cover 1
185 | BNT-40-185 | Washer 3 1
186 | BNT-40-186 | Reel Stopper 1
187 | BNT-40-187 | Torsion Spring 6 1
188 | BNT-40-188 | Real Stay 1
189 | BNT-40-189 | Real Stay Assy 1
190 | BNT-40-190 | Main Switch Unit 1
191 | BNT-40-191 Countersunk Scew M3 x5 1
192 | BNT-40-192 | Adjusting Knob 1
193 | BNT-40-193 LED Unit 1
194 | BNT-40-194 | Adjusting Plate 1
615 | BNT-40-615 | Adjusting Spring 1
197 | BNT-40-197 | Joint Knob 1
198 | BNT-40-198 Adjusting PWB Unit 1
200 | BNT-40-200 | Main Switch Base Assy 1
201 | BNT-40-201 Hollow Pin 7 7
203 | BNT-40-203 Hex Bolt M3 X 18 2
204 | BNT-40-204 Hollow Pin 5 1
205 | BNT-40-205 | Frame R 1
206 | BNT-40-206 | Frame R Assy 1
210 | BNT-40-210 Motor 540-R2 1
Connecting Wire
211 | BNT-40-211 | Adjusting Connecting Wire | 1

BNT-40 Parts Guide 6-2016




No. | Part No. Description Qty.
212 | BNT-40-212 | Feeding Connecting Wire 1
213 | BNT-40-213 | Sersor Connecting Wire 1
214 | BNT-40-214 | Rotating Connecting Wire 1
215 | BNT-40-215 | Battery Connecting Wire 1
301 | BNT-40-301 | Comp. Spring 6 1
302 | BNT-40-302 Reel Press F 1
303 | BNT-40-303 | Reel Press Axis(solenoid) 1
304 | BNT-40-304 | Solenoid 1
305 | BNT-40-305 Pin 6 1
306 | BNT-40-306 Hex Bolt M3 X3 2
307 | BNT-40-307 | Solenoid Fixing Plate 1
308 | BNT-40-308 Spring Pin 1

(800) 992-3833 * (928) 684-2813 * www.bnproducts.com

No. | Part No. Description Qty.
309 | BNT-40-309 | Connecting Plate 2 1
501 | BNT-40-501 | BN Brake Guide 1
502 | BNT-40-502 Step Pin 4 1
504 | BNT-40-504 Pin 7 1
505 | BNT-40-505 | BN Reel Press A 1
506 | BNT-40-506 | BN Solenoid Spring 1
507 | BNT-40-507 | Solenoid Core Assy 1
508 | BNT-40-508 | Pin 8 1
509 | BNT-40-509 | Solenoid Core Pivot Assy 1
510 | BNT-40-510 | BN Brake Housing Assy 1
623 | BNT-40-623 | Pan Head Screw M3X10 1
--- | BNT-LI-196B | Battery charger 1
Not Shown
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